
2mm Drill bit

MUST
CAUTIONBEFORE YOU START PLEASE READ INSTRUCTIONS CAREFULLY 

TIMBER

BUILDING A BASE

TYPES OF BASE

Whilst all products manufactured  are made to the highest standards of Safety and in 
the case of childrens products independently tested to EN71 level, we cannot accept 
responsibility for your safety whilst erecting or using this product.

Refer to the instructions pages for your speciöc product code

NOT

For assistance please contact customer care on: 01636 821215

Mercia Garden Products Limited, 
Sutton On Trent, 
Newark, 
Nottinghamshire, 
NG23 6QN

www.merciagardenproducts.co.uk



Before assembly  
please make sure you have a 

suitable base ready to erect your 
building 

MADE IN GREAT BRITAIN

6

Rain Guards QTY 3
RG2844-710 (28x44x710mm)

2

1

3

4

Window QTY 3
AI-06LOGSANGTW684X1905-V1

5

Window Frame Left Upright - 71x70x2065mm QTY 3
AI-0619LOGDUFL-V3

Window Frame Right Upright - 71x70x2065mm QTY 3
AI-0619LOGDUFR-V3

Window Frame Top - 81x125x808mm QTY 3 
AI-0619LOGTWTF-V3

Window Frame Bottom - 71x70x688mm QTY 3 
AI-0619LOGTWBF-V3

Window Contents:

12

7

8

9

Fully Glazed
Door QTY 1

AI-06LOGSANFGMD750X1900-V1

10

11

Door Frame Left Upright - 71x70x2065mm QTY 1 
AI-0619LOGDUFL-V3

Door Frame Right Upright - 71x70x2065mm QTY 1
AI-0619LOGDUFR-V3

Door Frame Bottom - 71x70x764mm QTY 1 
AI-0619LOGSDBF-V3

Door Frame Top - 81x125x884mm QTY 1
AI-0619LOGSDTF-V3

Single Door Contents:

Mortice Lock
QTY1
PI-07-0017

Key Plate
QTY1
PI-07-0017

Handles (Pair)
QTY1
PI-07-0006

13 14 15 16

9 Inch T-Hinge QTY 2
PI-07-0002

Rain Guard QTY 1
RG2844-780 (28x44x780mm)



18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

17

Gable - 2500mm QTY 1
AI-0619RANE0325FGSD3TW-G

Starter Board - 19x66x2996mm QTY 2
LB19RT66-A-2996

Log Board - 19x120x237mm QTY 36
LB19-B-237

Log Board - 19x120x100mm QTY 36
LB19-C-100

Log Board - 19x120x2996mm QTY 18
LB19-A-2996

Finisher Board - 19x110x2996mm QTY 1
LB19RG110-A-2996

Log Board - 19x120x2500mm QTY 20
LB19-A-2500

Log Board - 19x120x875mm QTY 36
LB19-B-875

Roof Purlin - 40x90x3000mm QTY 3
F4090-3000

Eaves Frame - 27x44x3000mm QTY 2
F2744-3000

Fascia - 12x120x1370mm QTY 4
S16120-G-1370 (1X14° ANGLE CUT)

Fascia - 12x120x3024mm QTY 2
S12120-3024

Bearer - 44x44x2308mm QTY 2
F4444-2308-PT

Bearer - 44x44x2716mm QTY 8
F4444-2716-PT

Roof Board - 12x121x1344mm QTY 56
MB12-1344

Floor Board - 12x121x2264mm QTY 26
MB12-2264

Notched Window Gable - 2500mm QTY 1
AI-0619RANE0325FGSD3TW-GW

Log Board - 19x110x2996mm QTY 1
LB19RG110-AD-2996

Roof Spacers QTY 5
PI-07-0208 (20x100x2mm)

38

Storm Brace - 27x44x2000mm QTY 8
F2744-2000

34

35

36

Closure Trim - 16x28x2400mm (approx length) QTY 11
S1628-2400

37
Felt

Main Building Contents

Nail Bag

Felt Tacks x 20070mm Screw x 64

40mm Screw x 394

30mm Screw x 8860mm Bolt Set x 16

30mm Black Screw x 2680mm Screw x 80

Pre-assembly

*Please note Each board interlocks at either end in a staggered pattern.

Before securing ensure that the boards are ötted properly in their respective
tongues and grooves.



Step 1
Parts Needed - No. 30 QTY 2
                                 No. 31 QTY 2

No’s. 30 & 31
free from 

areas where standing water can 
collect

8x70mm Screws 

31

30

31

Pre drill 
hole

70mm 
screw

30

IMPORTANT: Pre-drill before öxing screws.

31
31

31
31

31
31

31
30

31

Pre drill 
hole

70mm 
screw

Step 2
Parts Needed - No. 31 QTY 6

No.31

*Ensure there is an equal amount 
of space between each frame.

24x70mm Screws 

IMPORTANT: Pre-drill before öxing screws.

24

24

19

19

19

Pre drill 
hole

70mm 
screw

IMPORTANT: Pre-drill before öxing screws.Step 3
Parts Needed - No. 19 QTY 2
                                 No. 24 QTY 2

No’s. 19 & 24
(No. 19) 

(No. 24)

4x70mm Screws



24

25

22

20

Step 4 
Parts Needed - No. 20 QTY 6
                                 No. 22 QTY 6
                                 No. 24 QTY 6
                                 No. 25 QTY 6
     

(No. 20, 22, 24 & 25) 

 6 boards off of the starter 
boards on each side, 

*Ensure that the boards are level and 
øush with each other as you lay each 
one.

**Please Note: The short boards at the 
front/ side of the building (either side of 
the door and window opening’s) can be 
placed either side depending on your 
needs.

IMPORTANT : Pre-drill before öxing screws.Step 5
Parts Needed - No. 2 QTY 3
     No. 3 QTY 3
     No. 4 QTY 3
     No. 5 QTY 3

No’s. 2, 3, 4, & 5

NOT

24x80mm Screws

Pre drill 
hole

80mm 
screw

2

3

5

4

5 3



1

Pre drill 
hole

80mm 
screw

IMPORTANT : Pre-drill before öxing screws.Step  6
Parts Needed - No. 1 QTY 3

No. 1

*Place the frame & window øat onto a level 
surface to help öx into place.

48x80mm Screws

IMPORTANT : Pre-drill before öxing screws.

8

11

9

10

Step 7
Parts Needed - No. 8 QTY 1
      No. 9 QTY 1
      No. 10 QTY 1
      No. 11 QTY 1

No’s. 8, 9, 10, & 11

NOT

8x80mm Screws

Pre drill 
hole

80mm 
screw

11 9



Step  8
Parts Needed - No. 21 QTY 18

(No.20)

**If you have not yet assembled your 
window frames please refer to steps 
5&6. 

(No.21)

*Ensure that the boards are level 
and øush with each other as you lay 
each one.

a

b

a

b

21

20

Step 9
Parts Needed - No. 21 QTY 18

(No.21)

**If you have not yet assembled your 
door frames please refer to step 7. 

(No.21)

*Ensure that the boards are level 
and øush with each other as you 
lay each one.

a

b
a

b

21

21



Step 10
Parts Needed - No. 20 QTY 6
                                 No. 25 QTY 6

(No.21)

**If you have not yet assembled your 
window frames please refer to steps 
5&6. 

(No.20 & 25) 

*Ensure that the boards are level 
and øush with each other as you lay 
each one.

a

b

a

b

21

20

25

Step 11

(No.25) 

**If you have not yet assembled your 
window frames please refer to steps 
5&6. 

*Please note: This image is for 
illustrative purposes and may differ 
from your choice in product 
(regarding door/window position). 
Nevertheless the process of ötting the 
door frame is the same.



Step 12
Parts Needed - No. 20 QTY 12
                                 No. 22 QTY 6
                                 No. 24 QTY 6
                                 No. 25 QTY 12

No’s. 20, 22, 24 & 25

*Ensure that the boards are 
level and øush with each other 
as you lay each one.

24

25

25

22

20

20

24

25

25

22

20

20

Rubber Mallet 
may be required 

to öt parts.

Step 13
Parts Needed - No. 20 QTY 12
                                 No. 22 QTY 6
                                 No. 24 QTY 6
                                 No. 25 QTY 12

No’s. 20, 22, 24 & 25

*Ensure that the boards are 
level and øush with each other 
as you lay each one.



23

36

Rubber Mallet 
may be required 

to öt parts.

Step 14
Parts Needed - No. 23 QTY 1
                                 No. 36 QTY 1
                                 

(No.23) 

(No.36) 

*Ensure that the boards are level 
and øush with each other as you 
lay each one.

Pre drill 
hole

70mm 
screw

17

18

Rubber Mallet 
may be required 

to öt parts.

Step 15
Parts Needed - No. 17 QTY 1
                                 No. 18 QTY 1

No. 17 & 18

*Ensure that the boards are level 
and øush with each other as you 
lay each one.

4x70mm Screws

IMPORTANT: Pre-drill before öxing screws.



Pre drill 
hole

70mm 
screw

26
26

26

a

Step 16
Parts needed - No. 26 QTY 3

s No. 26

ensure to 
pre-drill to avoid the boards splitting

*Please note: The gable shown is for 
illustrative purposes and may differ in 
width from your choice in product. 
Nevertheless, despite any differences the 
process of öxing the  is the 
same.

12x70mm Screws

a

b

IMPORTANT: Pre-drill before öxing screws.

26

b

Rubber Mallet 
may be required 

to öt parts.

40mm 
screw

Pre drill 
holeCut to öt

Step 17
Parts needed - No. 32 QTY 56

No. 32

No. 38

*Ensure the roof boards meet at the top 
of the apex and leave an overhang at 
the bottom.

*Please Note: This image is for illustrative 
purposes and may differ from your choice 
in product.  Nevertheless the process of 
cutting and ötting the last roof board(s) is 
the same.

168 x 40mm Screws 

a

b

23b 3232

a

32

b

IMPORTANT: Pre-drill before öxing screws.



30mm 
screw

Pre drill 
hole

27

Step 18
Parts Needed - No. 27 QTY 2

No.27

*Please Note: This image is for 
illustrative purposes and may differ 
from your choice in product. 
Nevertheless the process of öxing the 
eaves frames is the same.

18x30mm Screws

IMPORTANT: Pre-drill before öxing screws.

7

13

Pre drill 
hole

30mm 
screw

Step 19
Parts Needed - No. 7 QTY 1
     No. 13 QTY 2

Once the roof is öxed, 
(No.7)

(No.13) 

(No.13)

*Ensure to screw into the framing and 
not into the channel.

18x30mm Black Screws

IMPORTANT: Pre-drill before öxing screws.



33

40mm 
screw

Pre drill 
holeCut to öt

33

Step 21
Parts Needed - No. 33 QTY 26

No. 33

internally

*Do NOT secure the boards until the 
last board has been measured and cut.

on the last 
board placed

No. 33

**Please note: Mark the önal board 
2mm under the measurement; This will 
allow the timber to expand and contract 
correctly.

***Please Note: Ensure to screw through 
each of the øoor boards into the øoor 
bearers.

208 x 40mm Screws

IMPORTANT: Pre-drill before öxing screws.

Pre drill 
hole

30mm 
screw

Step 20
Parts Needed - No. 14 QTY 1
     No. 15 QTY 1
     No. 16 QTY 1

No.  15
No. 1

No. 16

No. 14

*Please note: This image is for illustrative 
purposes and may differ from your choice in 
product (regarding ironmongery). 
Nevertheless the process of öxing to the 
door(s) is the same.

8x30mm Black Screws
4x30mm Screws

a

b

a

b

14

16
15

30mm 
screw

IMPORTANT: Pre-drill before öxing screws.



Closure Trim

Internal

23

*Measure and cut the
closure trims to
öt the internal space.

Closure Trim

Internal

35

*Measure and cut the
closure trims to
öt the internal space.

Pre drill 
hole

30mm 
screw

trim to öt

Step 22
Parts needed - No. 35 QTY 6 
    

No. 35

*Measure and cut the closure trims to 
öt the internal space.

36x30mm Screws

RoofRoof

IMPORTANT: Pre-drill before öxing screws.

23

23

35

35

30mm 
screwPre drill 

holeCut to öt

Step 23
Parts needed - No. 35 QTY 5

No. 35)
internally

*Do NOT öx the closure trim to the øoor 
boards.

30x30mm Screws

IMPORTANT: Pre-drill before öxing screws.

Felt 
tacks 

37

HANDLE
WITH CARE

1
2

3

4

1. 2.

3. 4.

Step 24
Parts needed - No. 37

3100mm (L) X 1000mm (W)

*Ensure there is approximately 
50mm of overhanging felt each 
side.

*Felt size: 3100mm x 1000mm

186x Felt Tacks



Step  25
Parts Needed: No. 6 QTY 3
                                No. 12 QTY 1

(No. 6) 

(No. 12)

12x70mm Screws.

70mm 
screwPre drill 

hole

IMPORTANT: Pre-drill before öxing screws.

Pre drill 
hole

40mm 
screw

29

2928

28

28

28

IMPORTANT: Pre-drill before öxing screws.
Step 26
Parts Needed - No. 28 QTY 4
                                 No. 29 QTY 2

No’s. 28 & 29

*Ensure the angled cuts meet at the 
top of the apex.

18x40mm Screws



Pre drill 
hole

60mm 
bolt

34

34

IMPORTANT: Pre-drill before öxing screws.Step  27
Parts needed - No. 34 QTY 8

No. 34
internally

*Ensure the storm braces are secured at 
the highest point possible on each side.

**Storm braces will help your building 
expand and contract properly.

***Important: Ensure each bolt is 
tightened using a washer so as not to 
damage the log boards.

16x60mm Bolt Sets

It is ESSENTIAL that you apply wood 
treatment immediately after the building 

has been assembled.


